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30.000 MKz 10.000 kHz 164.91009 kHz -60,09 dBm -25.09 dB 150,000 kHz 30.000 MKz 10.000 kHz 164.91009 kHz 3 dBm -26.19 dB
1.000 GHz 100.000 kHz 8208, 96603 MHZ -45.48 dim -24.48 di 30,000 MHZ 1.000 GHz 100.000 kHz 891.95305 MHz -48.38 dim
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30.000 MKz 10.000 kHz 164.91009 kHz -60,16 dBm 150,000 kHz 30.000 MKz 10.000 kHz 164.91009 kHz -58,84 dBm -24.34 dB
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12,750 GHz 26.200 GHz 1615569 GHz -38,04 dBm 12,750 GHz 26.200 Gz 16.35784 GHz -35,03 dBm

Cate: 26, 2024 144045

Cate: 26.L 2024 14:41:05

FCC RF Test Report

23/26

LML-R-TCC-201 V1.5




ADR TEST AND CERTIFICATION CENTER

Report No.: TR-24ADRTCC7017

n38A / 30KHz / 30MHz

LCH/ DFT-Pi2BPSK / Edge_1RB_Left

LCH/ DFT-QPSK /Edge_1RB_Left

Spectrum ]

=

Ref Lavel 30.00 cBm
SGL Count 30430

Offset 15.44 dB

Mode Auto Swesn

Spectrum ]

Ref Level 30.00 cem
SGL Count 30y

Offset 15.44 dB

Mode Auto Swesn

(@1 svgPuer ~ (@1 augPwr . _
Lirmit qheck Lirmit qheck PAES
20 ghbpe—fRURIOUS §INE s bppekouRIous §ine s mal
10 dBém 10 dBm
=10 dBm
— o 2, A s, ) - e
£B5,
40 dBm 40 dam:
Start 9.0 kHz 65007 pis Stop 26.7 GHz Start 9.0 kHz 65007 pis Slop 76,2 GHz
Spurious Emissions, Spurious Emissions
Range Lo Range Up | B | Fraquency Powear Abs | atimit | Range Lo Ronge Up | RBW | | Powerabs | atimit |
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l n ] TN o8 [ N ] TN o8
Date: 26.JUL 2024 14:45:30 Cate: 26.JUL 2024 14:45:50

FCC RF Test

Report

25/ 26

LML-R-TCC-201 V1.5




ADR TEST AND CERTIFICATION CENTER Report No.: TR-24ADRTCC7017

7. Frequency Stability
7.1. Test Results
7.1.1. Frequency Error Vs Voltage

SCS Bandwidth | Channel | RB Config Modulation Temperature Voltage Deviation Result Verdict
(Hz) (ppm)
30KHz 40MHz MCH Outer_Full DFT-QPSK NT LV -12.50 -0.004817 Pass
30KHz 40MHz MCH Outer_Full DFT-QPSK NT NV -5.80 -0.002235 Pass
30KHz 40MHz MCH Outer_Full DFT-QPSK NT HV -12.70 -0.004894 Pass

7.1.2. Frequency Error Vs Temperature

SCS Bandwidth | Channel | RB Config Modulation Temperature Voltage Deviation Result Verdict
(Hz) (ppm)
30KHz 40MHz MCH Outer_Full DFT-QPSK -30°c NV -15.20 -0.005857 Pass
30KHz 40MHz MCH Outer_Full DFT-QPSK -20°c NV -2.80 -0.001079 Pass
30KHz 40MHz MCH Outer_Full DFT-QPSK -10°c NV -7.10 -0.002736 Pass
30KHz 40MHz MCH Outer_Full DFT-QPSK 0 NV -3.20 -0.001233 Pass
30KHz 40MHz MCH Outer_Full DFT-QPSK 10 NV 6.50 0.002505 Pass
30KHz 40MHz MCH Outer_Full DFT-QPSK 20 NV -7.20 -0.002775 Pass
30KHz 40MHz MCH Outer_Full DFT-QPSK 30 NV 3.10 0.001195 Pass
30KHz 40MHz MCH Outer_Full DFT-QPSK 40°c NV -9.90 -0.003815 Pass
30KHz 40MHz MCH Outer_Full DFT-QPSK 50 NV -15.70 -0.006050 Pass
The End
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